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General information

FEA TR
Name of samples Rechargeable Li-ion Battery
FE i 2R A 78 LA B 1 L
YRE/rgCe! WLC-18650-2200(1ICR19/66) 3,7V 2200mAh 8,14Wh
TS5 HA%
Trade mark
F b
Commission by Shenzhen Jetpower Technology Co.,Ltd.
S A I 1R A R A A

Commissioner address

3/F No.2 Building of Factory, Shenliang Gongming Industrial Park, Shutianpu
Community, Guangming New District Shenzhen, P.R. China

R PR e BT X 24 008 K A O T Bt
Manufacturer Shenzhen Jetpower Technology Co.,Ltd.
il 38 7 TN I TER A R A 7

Manufacturer address

3/F No.2 Building of Factory, Shenliang Gongming Industrial Park, Shutianpu
Community, Guangming New District Shenzhen, P.R. China

R R 7 6 4 38 0 BV A 0 Tl Rt
Factory Shenzhen Jetpower Technology Co.,Ltd.
AV GEINT 6 R R AT

Factory address

3/F No.2 Building of Factory, Shenliang Gongming Industrial Park, Shutianpu
Community, Guangming New District Shenzhen, P.R. China

HEFET e o el B 0 Y A ot
R PRI 57 0 /A B8 A 38 FEL A AL X VR A O TR b= b
Appearance: Blue
FE it AN W
Sample status Good
FEaIRES TELF
Package of goods
FE AL
Quantity of sample
L ) 43pcs
FE AR
Sample identification
cl1#~c43#

FEARR 5

Reference standard

S it

MH/T1052-2013 {Tests for lithium batteries transported by air)
MH/T1052-2013 {7 iz Fa e i it il il R 9 )

Receiving date

A A

2016.10.13

Completing date
¢ B H 1

2016.11.09
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Test Conclusion

M 4518
No. | Name of test Testing standard Test result Conclusion Remarks
Fpe | BRI E A4 R T A MiREER Z S ik
1 Altitude simulation See Appendix 1 | Passed /
e BEAAL WK 1 i
2 Thermal test See Appendix 2 | Passed Y
i 2 e IR 2 i
3 Vibration See Appendix 3 | Passed )
IRZh WK 3 G
Shock See Appendix 4 | Passed
UN Manual of Tests and
4| e i gy W 4 it {
ST/SG/AC.10/11/Rev.5,
5 | External Short-circuit amend.2, 38.3. See Appendix 5 | Passed /
IR AT BES H (LT ek ts iz | A& 5 Hi%
o 11 2 A5 8 A A v
Impact I?Eﬂﬂ 2 ST/ SG(/iA(é. 3122 / 311/ See Appendix 6 | Passed y
i AR 1 b AT N T G
6
Crush y y N/A
£/ 9N A&EH
7 Overcharge See Appendix 7 | Passed /
HETEH WHR 7 =)
8 Forced discharge See Appendix 8 | Passed y
i fill T HE WK 8 G

Conclusion/& 8 :

The Rechargeable Li-ion Batteries submitted by Shenzhez#)
the test items of UNITED NATIONS “Recommendations og
Test and Criteria ST/SG/AC, 10/11/Rev.5 amend.2, 38.3.

@‘Nﬁ

s s

LIIIEEANG

(ﬂx

“achnology Co.,Ltd. had passed
- ofangerous Goods, Manual of

1 A

HARDITT 1R B A IRA BB R S R A st ?‘"‘*H =
FRAETFAM ) ST/SG/AC, ¥

Date of issue:/H#: Nov. 15, 2016

WARM PROMPT: This test report can be used worldwide ( including apply for the certification for safe
transport of Shanghai Research Institute of Chemical Industry).

BRI WG EREN (BEHRE LB TEER .

Approver:
HLAE:

iang Hongcheng

Checker: Hu Pingfei

S /77/1?}\46(

Tester: Li Jingxi

wik: /7 R

A%
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Photos of samples and markings

R Al

Battery (WLC-18650-2200(1ICR19/66) 3,7V 2200mAh 8,14Wh)

SETFPOWWER mechaigeabie

R.Y 2200mAn 3.7v8.14Wh

08 06 @mw 0
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Appendix 1
fis 1
Test Items | Altitude simulation
I H e JEE A AL
1,1 Test procedure
WP TR
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least six hour
at ambient temperature (20+5°C).
e AL S A L AE PR B IR (20£5°C) T, fAFAE/NT46 T 11, 6kPa IR 1 T D78/
1.2 Sample status
C1#~C104#, at first cycle in fully charged states;
C1#~C10#, 7E55 — MER 78 & 7 HURE
Resul
1,3 A
5 R
Before Uﬂ”ﬁﬁﬁﬁ After {ﬂlﬂiiﬁ}ﬁ MSsaoas Residual
Sample No. Mass Voltage Mass Voltage | mE#ik | OCV Test result
S [ P I b Mgt 45
JETE TRe PR B T % L e T L ) Tl 4% HL R 45 R
(8) W) (8) W) (%)
C1# 47,171 4,18 47,170 4,18 0,002 100,00 (0]
C2# 47,378 4,17 47,378 4,17 0,000 100,00 (0]
C3# 47,306 4,18 47,305 4,18 0,002 100,00 o
C4# 47,250 4,17 47,251 4,17 0,000 100,00 o
C5# 47,302 4,18 47,303 4,18 0,000 100,00 o
Co# 47,290 4,18 47,291 4,18 0,000 100,00 o
C7# 47,001 4,18 47,001 4,18 0,000 100,00 o
C8# 47,274 4,18 47,275 4,18 0,000 100,00 0]
Co# 47,326 4,17 47,325 4,17 0,002 100,00 o
C10# 47,333 4,18 47,333 4,18 0,000 100,00 0]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no
disassembly, no rupture, no fire,

¥ L- Whs; V- HSs D A RS

F - 2k 0- b, <. ik, L. Tk,
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Appendix 2
ff % 2
Test Items | Thermal test
AT H P
1,1 Test procedure
WAL TR
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C,
The maximum time interval between test temperature extremes in 30 minutes, This
procedure is to be repeated until 10 total cycles are complete, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20£5°C),
K FUES A AR IR BE N 722 2° C RIS RIS T 6 AN, SR)E, FERE-40E2CHMAT
WAEADT 6 AN, PSR BE ) (1 TA) BR B K 30min, A HRAE ERAPIRE S 10 Ik, AR5,
K HAE R SREE )y 20+ 5° CIAME FIE 24 /DA,
1.2 Sample status
C1#~C104#, at first cycle in fully charged states;
C1#~C10#, 7E 58 — MM 58 e 78 RS
13 Be‘sult
WAL R
Before MM A1 After Ml 5 i A
Sample No, b, Residual
\ Dpé‘ :, Mass | Voltage Mass \(elagg LR ocV Test result
RRRS | pame | THEOR | page | TTEUE ) HARE | MR
(g) v) () V) (%)
C1# 47,170 4,18 47,173 412 0,000 98,56 (0]
C2# 47,378 4,17 47,380 4,11 0,000 98,56 0]
C3# 47,305 4,18 47,307 4,12 0,000 98,56 0]
Ca# 47,251 4,17 47,252 4,12 0,000 98,80 o
C5# 47,303 4,18 47,304 4,12 0,000 98,56 0]
Co# 47,291 4,18 47,293 412 0,000 98,56 o
Cr# 47,001 4,18 47,003 4,12 0,000 98,56 0]
(0237 47,275 4,18 47,277 4,12 0,000 98,56 0]
Co# 47,325 4,17 47,326 4,12 0,000 98,80 o
C10# 47,333 4,18 47,335 412 0,000 98,56 o

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no
disassembly, no rupture, no fire,

vE: L- e V- HES D A R OBEEE

F - 2k 0- itds. TR, k. TR, K.
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Appendix 3
e
Test ltems | Vibration
T H k3l
1,1 Test procedure
WAL TR
Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration, The vibration shall
be a sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7
Hz traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of the cell,
K R ESRT R VS 242 [ 3 22 e AE RSN B I B i b, SRR TR IRSD . IRShPAIETX BRI, BL THz
BNZE 200Hz, R)5 AR/ EI B THz N— MBI, — MBS 16 7B Beaii. 4B
A=A E AR B AT A _EJE3A 12 1K, 3 AN/
12 Sample status
’ BaRE
C1#~C104#, at first cycle in fully charged states;
C1#~C10#, 7E55 —MEN 78 2 A HURE s
R
13 ; e‘sult
WAL R
Before i fif After Ml 5 AT Resiandl
Sample No, v 0k Voltage s Voltage | fmEmsk ocVv Test result
2 O gpa 1 = % 3 iy 3 3 N 3t 48
FES S5 B R T L REEE B T %) I'J/{J?;EEH: M 25
(8) W) (8) W) )
C1# 47,173 4,12 47,172 4,12 0,002 100,00 0]
C2# 47,380 4,11 47,380 4,11 0,000 100,00 o
C3# 47,307 4,12 47,307 4,12 0,000 100,00 o
Ca# 47,252 4,12 47,251 4,12 0,002 100,00 0]
C5# 47,304 4,12 47,304 4,12 0,000 100,00 0]
Co# 47,293 4,12 47,293 4,12 0,000 100,00 0]
Cr# 47,003 4,12 47,002 4,12 0,002 100,00 o
Cc8# 47,277 4,12 47,277 4,12 0,000 100,00 0]
Co# 47,326 4,12 47,326 4,12 0,000 100,00 (0]
C10# 47,335 4,12 47,334 4,12 0,002 100,00 o

Note: L-Leakage, V-Venting, D -Disassembly, R

-Rupture, F-Fire, O-No leakage, no venting, no

disassembly, no rupture, no fire,

E: L- e V- HFR D- R R- OB F - K 0- iR, BHRR. R, BB, oK.
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Appendix 4
fisk 4
Test Items | Shock
T 3 My
1,1 Test procedure
AP R
Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each battery, Each cell or battery shall be
subjected to a half-sine shock of peak acceleration of 150gn and pulse duration of 6
milliseconds, Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks,
DARE ] A B2 I 1 (A RO R R T RE ot ) 4 B TEC A 3R THT o o A R RS B L LU B 9 150gn
MEIESZH DR e 7, kP RE: 6 =P, 4% = B AH 2 B m) 43 ) L T AR 0 & ik A =7k,
A L B L A RO 18 IR
1.2 Sample status
C1#~C10#, at first cycle in fully charged states;
C1#~C10#, fE28 — MEM E L TR HURE:
13 Result
; AGE R
e Before Wl Al After Wl 5 Waaike il bt =0
\ :é‘ y ] Mass Voltage Mass Voltage FEE ocv s
FE S5 R T L FREE VAR VA ) ’/I::E'J%JEEHS SR
(8) (V) (g) (V) *)
C1# 47,172 4,12 47,172 4,12 0,000 100,00 (0]
C2# 47,380 4,11 47,381 4,11 0,000 100,00 o
C3# 47,307 4,12 47,307 4,12 0,000 100,00 0]
Ca# 47,251 4,12 47,251 4,12 0,000 100,00 o
C5# 47,304 4,12 47,304 4,12 0,000 100,00 0]
Co# 47,293 4,12 47,294 4,12 0,000 100,00 (0]
C7# 47,002 4,12 47,003 4,12 0,000 100,00 o
C8# 47,277 4,12 47,277 4,12 0,000 100,00 o
Co# 47,326 4,12 47,326 4,12 0,000 100,00 (0]
C10# 47,334 4,12 47,334 4,12 0,000 100,00 o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire,

E: L- s V- #R D- RS RO

F -k 0- it <. k. B, Lk
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Appendix 5
bk 5
Test Items External short circuit
T H G e i
1,1 Test procedure
N
The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 551+2°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0,1 ohm at 55+2°C, This short circuit
condition is continued for at least one hour after the cell or battery external case
temperature has returned to 55+2°C, the cell or battery must be observed for a further six
hour for the test to be concluded,
REFAIG I RIR AR EE 55 £2°C, LME B S EUHEIRE Mo RIR LS 55+2°C, AJ5, fEik
ET, BHIESRA/NT 0, 1 RIS R #E, £ OB R SRR K B 55+2°C2
JE LR 1/ PR, S0 HES B b B — 2P R 6 AN/ A RE R 4R
1.2 Sample status
] BRRE
C1#~C10#, at first cycle in fully charged states;
CL#~C10#, fE58 — MM 8 e 7 R
13 Be‘sult
WAL R
Max, Ext I T t
Sample No, axﬁ);e%n%%eﬁn;gia o Test result Remark
PGS e Dt S PR HTE
C1# 55,5 (0] /
C2# 55,3 (0] /
C3# 55,1 (0] /
Ca# 56,0 (0] /
C5# 55,8 (0] /
Co# 55,4 (0] /
C7# 55,3 (0] /
C8# 55,7 (0] /
Co# 55,3 (0] /
C10# 56,0 (0] /

Note: D -Disassembly, R -Rupture, F-Fire, O- no disassembly, no rupture, no fire,

E: D- fEfR; R- B F - K 0Lk, BRI, LK.
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Appendix 6
ffi% 6

Test Items
T H

Impact

iy

1,1

Test procedure

WiE P B

The sample cell or component cell is to be placed on a flat smooth surface, A 15,8 mm
*+ 0,1'mm diameter, at least 6 cm long, or the longest dimension of the cell, whichever
is greater, Type 316 stainless steel bar is to be placed across the centre of the sample,
A 9,1 kg £ 0,1 kg mass is to be dropped from a height of 61 + 2,5 cm at the intersection
ofthe bar and sample in a controlled manner using a near rictionless, vertical sliding
track or channel with minimal drag on the falling mass, The vertical track or channel
used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface, The test sample is to be impacted with its longitudinal axis parallel
to the flat surface and perpendicular to the longitudinal axis of the 15,8mm + 0,1mm
diameter curved surface lying across the centre of the test sample, Each sample is to
be subjected to only a single impact,

FE S ERAH R OO B P IH R B, — MR ER N 15,81 0,1 2K, KEED 6 H
K (EOZHSH R AR, DIBCRE R 1 316 BUAFNBERISER MO, —1
HiE 9,1 £ 0,1 TREBEMN 61+£2,5 EKEALLLFIREEMEN M ESHER
T B R SR SRR A8 R b HDAE] 3 Bk A 1) B IE SOl TE B 5K
SESCHETRITE 90°. A d o (9 [T 12 v s ) N 2 5 AN AR~ TH R T~ 4T, I SR
Feahrp O EARN 15,8 ZXREHIREMMAMER. FRERAERZ — .

1,2

Sample status

C11#~C15#, at first cycle at 50% of the design rated capacity;
ClI#~C15%, FEH —MES S0 HUE R R ;

1,3

Result

MRS R

Sample No,
EE TR

Max, External Temperature
ToF it 2% T B¢ e Tk 2
(0P

Test result Remark

UEEEES L

C11#

23,1

C12#

23,4

C13#

22,9

C14#

23,2

C15#

0O|O0O|O0O|O|O

23,3

Note: D -Disassembly, F-Fire, O- no disassembly, no fire,

E: D- ks F - K 0-EE. K.
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Appendix 7

= 7

Test Items
T H

Overcharge

TSR

1,1

Test procedure

WA B

When the manufacturer’'s recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the
lesser of two times the maximum charge

voltage of the or 22V
ISR RHERF I 78 HL R R AN BRI 18V, AN X
E S NI ENEVAE S U R & At
K70 L AL I B 2 22V

The manufacturer’s recommended
maximum charge voltage is 4,225V, The
manufacturer's recommended maximum
continuous charge current is 1100mA,The
voltage of the test is 8,45V, And the Current
is 2200mA,

| FEFER KRB EEN 4,225V, | FifE#E

BORFEHL N 1100mA, IR [ H
8, 45V, HHL N 2200mA.

When the manufacturer’'s recommended
charge voltage is more than 18V, the minimum
voltage of the test shall be 1,2 times maximum
charge voltage

AR AR I 7 B SR R 18V, AR
B/NFEHHERIIZA 1, 2 50 R
K7 HE

1,2

Sample status

B RES

C16#~C19#, at first cycle in fully charged states;

Cl68~C194%, fE5 —MEH e 278 UK

C20#~C23#, after 50 cycles ending in fully charged states;

C20#~C23#, fE 5 I+ MEM & TR IR

1,3

Result
AL R

Sample No,
(R RS

Voltage Before test (V)
DA A 2% U (V)

Test result Remark
Mg R %

C16#

4,18

(o) /

C17#

4,18

C18#

4,17

C19#

4,18

C20#

4,18

C21#

4,17

C22#

4,18

C23#

4,18

O= O™ $O,5=0Q [ -O O k|l ©

Note: D -Disassembly, F-Fire, O- no disassembly, no fire,

E: D- fiffk; F - 2k O-LfE. T,
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Appendix 8
fi 8
Test Items Forced discharge
T H 5eR 1] TS FEL
1,1 Test procedure
N
Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D, C, power supply at an initial current equal to the maximum discharge current
specified the manufacturer The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the test cell, Each cell shall
be forced discharged for a time interval(in hours) equal to its rated capacity divided by the
initial test current(in ampere),
16 205 CHIAETIREE R, KA HUCERAE 12V (1) B B R AT ol s L, bk B H YR B2
BraE A BORSHIAR FR DY IS ) 48 8 R O TSR FRLR, BRI TE) D 30 5 B R LA 46 FRL AL
= Sample status
’ RS
C24#~C33#, at first cycle in fully discharged states;
C244#~C334, FE5 —MEH 8 & AR
C34#~C43#, after 50 cycles ending in fully discharged states;
C34#~C43#, 1E55 I MEN ZE EHURIRE:
13 Be\sult
4 R
Voltage Before test Voltage Before test
Sample No, \ " Test result Sample No, } % Test result
N0 e WK F T 2% H o VR el T F T 2% b4t
pags | MUTESE ) e | pame | MRS AL
C24# 3,231 0] C34# 3,248 o
C25# 3,251 0] C35# 3,256 0]
C26# 3,258 0] C36# 3,246 o
C27# 3,223 o C37# 3,229 (0]
C28# 3,255 0] C38# 3,274 o
C29# 3,235 (0] C39# 3,241 (0]
C30# 3,232 0] C40# 3,231 o
C31# 3,245 (0] C41# 3,241 o
C32# 3,102 o C42# 3,116 (0]
C33# 3,106 (0] C43# 3,253 0]

Note: D -Disassembly, F-Fire, O- no disassembly, no fire,

E: D- MR F - K O-LME. LK.
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TR H O
Important

1. Ak ORI SO A I L F & T E 0 R
The test report is invalid without the special seal for testing and Paging seal of
Guangzhou MCM Certification and Testing Co,, Ltd,

2. RARRK=HEFR, AT HIEHIAHR
Nobody is allowed to photocopy or partly photocopy this test report without written
permission of Guangzhou MCM Certification and Testing Co,, Ltd,

3. AIRELHMAEN . TN LAGINZE A TR
The test report is invalid without the signatures of Approver, Checker and Tester,

4. BREIRETCRL
The test report is invalid if altered,

5. XA llR f a5 A A, MRS 2 B+ TR A A A 52
Objections to the test report must be submitted to Guangzhou MCM Certification and
Testing Co,, Ltd, Within 15 days,

6, AR i o LLE SARE NS

Throughout this report a comma is used as the decimal separator,

7 AR 55 O RAE A T

The test report is valid for the tested samples only,

R AL MIFRARA ISR A R 2 7]

Laboratory: Guangzhou MCM Certification and Testing Co,, Ltd

oo dk: E TIMTTEREX B =R 13 52—

Address: 1 F No,13, Zhong San Section, ShiGuang Road, Panyu District, Guangzhou
City, Guangdong Province, China,

F, 1H: 0086-20-34777662
0086-20-34777663 Email: mark,miao@mcmtek,com

1% E: 0086-20-34777665-609 Web: Http://www,mcmtek,com




